XERRIIC CDFHAZE Z R < K5

ICRRD+DICEBEL TS,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

XY T+ AEnAAE
MAINTENANCE MANUAL

1:12 SCALE RADIO CONTROLLED .28 ENGINE POWERED RACING BOAT

GP SUNSTORM1000 readyset crs>2r—n1000L5tv k
N (2N e i i DD

( @FERETTIEICHIAL THOET, AT F AP/ —Y DI
SEICLTLEEVN, XYTFYAPHEITORNENLZAIZ. BEVLKS
OIS U < (241 — A= £ TRRLADE L,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algun repuesto.

.

@517+ AP YT B, CRPHBRERE SBNES )
CRERT TR,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chassis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

KyOSHD

HE FINEST RADIO CONTROL MODELS

41281-MM02

J
(FOZARILTE)




fitic % 2 Z %% / REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

I TICHERTE

Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

N B+ RSAN— (KN
Phillips Screwdriver (L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

P
FYRMA->TWAHIE
TOOLS INCLUDED
GELIEFERTE WERKZEUGE
OUTILS FOURNIS
HERRAMIENTAS INCLUIDAS

WAL Y F (1.5mm, 2mm, 2.5mm)
Hex Wrench (1.5mm, 2mm, 2.5mm)

AT B TEOEFWCIE. +2F
CAUTION: Handle tools carefully!
WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

BLTLREZW,

\,,
al

—F )

BHYyY—FA17
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter
Cuchilla de Hobby

[T 777777 i

Sechskantschliissel (1.5mm, 2mm, 2.5mm) WS IARYF ISR 4
Clé allen (1.5mm, 2mm, 2.5mm) Needle Nose Pliers p S mARYOy :
Llaves Allen (1.5mm, 2mm, 2. 5mm) Flachzange =/ S s @vusIAR) H
Pinces plates L7 +  Screw Cement .

Alicates de punta fina » . Schraubensicherung .

1.5mm +  Frein filet M
. Fijatornillos .

J . hiRE LocTITE| o

2.5mm ¢ W=/ — ¢ (Medium Strength) |77t ¢
Wire Cutters : N0.94402 :

Loy 0 Seitenschneider ;¢ N T T T T

Pince coupante

Cross Wrench Alicate cortacables

Kreuzschlissel
Clé en croix N
Llave de cruz [D:
@7ITLYFELTERTERT, | E3)
Can be Used as plug wrench. Awl

N

KYOSHO AR v )L )L—
KYOSHO Special Glue
B EEA

Instant Glue
Sekundenkleber

No.96154

Colle cyanoacrylate

Krezenschluessel ! Spitzahle
Peut-étre utilisé comme clé a bougie. Poingon =—
Punzén

Puede utilizarse como llave de bujias

Y THIDER

Pegamento instantaneo

(1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

I TORNCTRDZ EITERLTLEE W,

O OHBEEE Hh. BEEERT 5, \“huun ggﬁg
@y NOREEFEN D B, « T ANANANANY
XH—RE. FRDBDE LS, BENKHOR /74 T | | Bon
SEIEDN Utk T —H—HHKE FTTEBRLZE LN, )7 ‘ Correcto
O\ BIBROTOY A ZEREZ BV &S 1CT 2, H
ESE(C b—CﬁEmubtj\b\b%ﬁ_L—C%)o ¥4
@TPERZ DD L E S - Wrong
@?g&ﬁﬂ<?%%ﬁﬂﬁﬁéh%i?ﬁ%? ~3 Falsch
ZE W .
tﬁb\%mﬁghiéifﬁwéttzﬁ%# > Mauvais
B0 F Mal

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to over-tighten TP screws or you may strip the plastic
thread in the part!

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
lhres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Ihrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in Originalgrée in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des pieces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a l'aide des illus-
trations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.

Si faltara alguna pieza, contacte con la tienda donde lo adquirié.

Pemar Model S.A. no admitira reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada paso.
@A la hora de apretar Tornillos Autorroscantes(TP):

Apriételos firmemente en la pieza donde corresponda.

No intente apretarlos demasiado, ya que podrian deformar la pieza.




N TRIDER

(2) /BEFORE YOU BEG

&)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

A:
B:
C:

SREEZED R M

How to read the instruction manual:

CHDEHTHIT2EE L ZFDIHH,
IEBREDZR. BRI, FER.

v NADEGRIE. EREERVWTF—
No. MM SNTWET, ART/I—VY%E
BATIRIEF—No.ZSRBL TLEE L,

EBAENTIRZDOY—UMERINT

WEY, Y—7ITFRUTHIITZESD
TLIEEW, Y=Y DA, &ER—Y
DFIEHDET,

: Indicates the number of the assembly step

and the part(s) that are to be assembled.

B: Details Key Number, Actual Size drawings

(2]

and the Quantity of parts Used.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu bau-

ende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der Bauanlei-

tung finden Sie eine Ersatzteilliste, die zu der
Teilenummer die entsprechende Bestellnum-
mer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

>

(2]

=)

So funktioniert die Bauanleitung: [
Comment lire les instruction:
Como leer el manual de instrucciones:

( Exemple Beispiel

sREA%  Example )

Ejemplo )

T>v3Y <Y v k/Engine Mount

/ Motortraeger / Support moteur / Bancada Motor

3x14mm E X
Screw
LK Schraube
Vis 3x14mm
Tornillo 3x14mm

3 x 14mm

24

: Numéro de la plage de montage et le nom de
la piece a assembler.

: Numéro de référence de la piéce, nom, illust-
ration en grandeur réelle et quantité utilisée.

: Toutes les pieces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I'achat de pieces de rechange, trouvez ce
numeéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

: Indica el numero del Paso y la Parte a ser
montada.

B: Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen

identificadas por un numero. Para

comprarlas por separado,

mire el nimero en la lista de piezas y apunte

la referencia de la columna izquierda.

D: Este manual de instrucciones utiliza diversos

simbolos.

Téngalos en cuenta durante el montaje.

C:

X

CA

A
5

SREAZ(CEDbhTWEY—7

JER U THII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

FREEEAITEEY %,

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

TIRERED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

X¥OAVIEERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

LY

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Symbols used throughout the instruction manual, comprise:

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

EARU LS ICHIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

RAZEHY hT 3,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez 'exces.

Corte el sobrante.

Czhy k93,

Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.

Corte la zona oscurecida.

RIS,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

2mmONZH S 3 (B) o

Drill holes with the specified diameter.
Bohren Sie Locher im angegebenen .
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

E = N P4 BN

)
=
S

AIEY & SICHIITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB3 sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Aseglrese que la pieza se mueve suavemente.

(o}
1

©) HFSODIRICHITS,
:@ Assemble in the specified order.
©) In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZITS (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

YAV I—)EEFTTAT %
Fill in with Silicon Sealant.

Mit Silikonoel befuellen

Remplir de joint silicone
Rellenar con sellante de silicona.

N N




1 A& / Hull
/ HullRumpf / Coque / Casco

3x14mm TPE X
TP Screw
LK Treibschr
Vis TP 3x14mm
Tornillo 3x14mm TP

ﬂ;\\\\\\\\\\\\\\\\\\\\\\\\\\m

o

?> 3 x 14mm

3 x 14mm

L
Stand
Bootsstander

Stand de maintenance
Soporte

T>3>v~¥ >k /Engine Mount

/ Motortraeger / Support moteur / Bancada Motor

3x14mm EX
Screw
LK Schraube
Vis 3x14mm
Tornillo 3x14mm

3mm7FAAOYFvy bk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

O

3x14mm ?E

(%

3x14mm

=

P MEICER.
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

JER U THII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

?




I Y>v~¥ vk /Engine Mount
/ Motortraeger / Support moteur / Bancada motor

3x14mm EX
Screw
LK Schraube
Vis 3x14mm
Tornillo 3x14mm

OE&PA Y P
Mount collar
Lagerbuchse
Entretoise

Casquillo

BEISER.
Note the direction.

>

Notez le sens.

Fljarse en el dibujo.

Einbaurichtung beachten.

N

T

Low
niedrig
Bas
Baja

3 x 14mm

» HEITER.
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

B REIAMIC NS E0
5L TEET %,
Move in direction of arrow
all the way and fix in place.
In Pfeilrichtung bewegen und
fixieren, wie dargestellt.
Le déplacer dans le sens de
la fléche et et le fixer
Mueva en la direccion
de la flecha.

24

T>3I>~¥ >k /Engine Mount
/ Motortraeger / Support moteur / Bancada Motor

3x 14mm EX
Screw
LK Schraube
Vis 3x14mm

4mm 5y

ffffffffff

N7 7—RTF—HR—hk
Muffler Stay Support
Daempferhalterung
Support d'échappement
Prisionero Soporte Escape

Nut

Mutter
Ecrou
Tuerca 4mm

J

amm R FYV T Ty Y —
Washer
Scheibe
Rondelle 4mm

@ Arandela 4mm

3x3mm £y hE'XR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

N
©)
N/

3 x 14mm

E

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EARULSICHITS,
Assemble left and right sides the same way.

Bauen Sie eine linke und eine rechte Seite.

Assemblez le coté gauche comme le coté droit.

Realice el montaje de igual forma en ambos lados.

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

M- 1
~BLYF (1.5m @®
Hex Wrench (1.5mm) 110mm
Sechskantschlissel (1.5mm)
Clé allen (1.5mm) Q
Llave Allen (1.5mm) )
ER U THIZI TS, 2ty MBI T3 (f1) o RS,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.




K<+ 73+ 7 k /Drive Shaft
/ Antriebswelle / Arbre de transmission / Eje Transmision

4x4mm £y hER
Set Screw
Gewindestift
Vis BTR 4x4mm

NALYF (2mm)

Hex Wrench ( 2mm)
Sechskantschlissel ( 2mm)
Clé allen ( 2mm)

Llave Allen ( 2mm)

Prisionero 4x4mm

p
N e
o L

- > -

- z

o N Prae

) DL
o pras

0 P4

[P

‘ ’
3

o Fl
[

N

- EoS5REICtEY NEXZEET %
Firmly tighten the set screw onto the flat spot.
Schraube muss auf den abgeflachten Teil der Welle greifen!
Serrer ferment la vis BTR sur le méplat.
Apriete firmemente el tornillo en la parte plana.

KRS+ 7<+ 7 K / Drive Shaft

/ Antriebswelle / Arbre de transmission / Eje Transmision

4x4mm v REXR
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

NALYF (2mm)
Hex Wrench ( 2mm)

- ES5RHEICEY NERZEET %,
Firmly tighten the set screw onto
the flat spot.
Schraube muss auf den abgeflach-
ten Teil der Welle greifen!
Serrer ferment la vis BTR
sur le méplat.
Apriete firmemente el tornillo en
la parte plana.

Sechskantschlissel ( 2mm)
Clé allen (2mm)
Llave Allen ( 2mm)

&

TYR%ERD, P
Apply grease. ‘q
Fetten.

Graissez.

Aplicar grasa.

XIOvIHERD,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




7 = %4"— / Rudder
/ Ruder / Direction / Timoén

ESEUVY
E3 E-ring
E-Ring

Clips

Clip

@ 4x8mm X&)l
Metal Bushing
Lager
Bague Métal 4 x 8mm
Casquillo Metalico 4 x 8mm

E3 EUYY
E-ring
E-Ring
Clips

NG

|
(\®\jg =

> [ (ERS
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fljarse en el dibujo.

L.\@ E3 EUVY £
E-ring Top
E-Ring Oben
Clips Haut

Clip Parte superior

L

= #4"— [ Rudder
/ Ruder / Direction / Timoén

3x14mm EX
Screw
LK Schraube
Vis 3x14mm
Tornillo 3x14mm

“II|||||||||||||||||||||||||||

3mm Oy
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

© 0

3x14mm

> JEEZHITERN,
Make sure that
there is no gap.
Make sure that there is no gap.
Spaltfrei justieren
S'assurer qu'il n'y a pas d'espace.
Asegurarse de no dejar espacio

FHSDIRICHITS,
I Assemble in the specified order.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

ER U THEIZI TS

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.




<% — / Rudder
/ Ruder / Direction / Timdn

@3 4x8x3mm AFYLANTYVY
Stainless Bearing

NALYF (2mm)
Hex Wrench ( 2mm)
Sechskantschllssel ( 2mm)

Kugellager Clé allen (2mm)
Roulement Inox Llave Allen ( 2mm)
Rodamiento

{

@) 4x9x4mm HT—
Collar 4 x 4mm

Lager
Bague
@ |:| Casquillo B
**************** 1 |
4x4mm v NEXR
Set Screw
Gewindestift S
Vis BTR 4x4mm /
Prisionero 4x4mm
27

> A= ITER.
r_:‘ Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fljarse en el dibujo.
> ESREICEY NEXEEET .
Firmly tighten the set screw onto the flat spot.

< I l Lang Schraube muss auf den abgeflachten Teil der Welle greifen!
L1 ,l Longue Serrer ferment la vis BTR sur le méplat.
@‘D L f Largo Apriete firmemente el tornillo en la parte plana.
@)

10 = #%"— / Rudder X
/ Ruder / Direction / Timon @—;

2mm +w ~
Nut
Mutter
Ecrou
Tuerca 2mm

e :

Yo —IRR
Linkage Post
Gestaengeaufnahme
Bague d'arrét
Prisionero

= JER U THIZI TS A\ IEI B &L SICHEIITS, PP x>0y oHlzEES,
' Pay close attention here! 0_;’ Ensure smooth, non-binding movement when assembling. H Apply threadlocker (screw cement).
Vorsicht! Wichtiger Hinweis! Das Teil muB sich leicht bewegen lassen. Verwenden Sie Schraubensicherungslack.

Attention! Avis important! La piéce doit pouvoir pivoter autour de la vis. Appliquer du frein filet.
Preste atencién. Aseglrese que la pieza se mueve suavemente. Aplique liquido fijatornillos.




1 1 <% — / Rudder
/ Ruder / Direction / Timén
3x14mm TPE X
TP Screw
LK Treibschr

Vis TP 3x14mm
Tornillo 3x14mm TP

ﬂ;\\\\\\\\\\\\\\\\\\\\\\\\\\m ————————————————

3x14mm

1 2 T IY vk /Engine Mount
/ Motortraeger / Support Moteur / Bancada Motor 3mm 3mm 3 x 14mm TP Screw

3x18mm EX
Screw
LK Schraube

Vis 3x18mm
Tornillo 3x18mm 3 x 8mm TP Screw

ﬂllllll\lllllllllll\llllllllllllll\ll fffffffffff 2

3x14mm EX
Screw
LK Schraube
Vis 3x14mm
Tornillo 3x14mm

ﬂ|||||||||||||||||||||I|||||| ffffffffffffff 2

3mm FrOyvy kb
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

Qp s

3mm Ty —

Washer :
Scheibe b 5
Rondelle 3mm @r :
Arandela 3mm ‘i&l o "§’ "_ J 3mm
| & &
@ 7777777777777777777777 4 q “]‘\’ j /\
Il

= &

3x 14mm TPr x 3x8mm TPE X @ 3

TP Screw TP Screw E

LK Treibschr LK Treibschr

Vis TP 3x14mm Vis TP 3x8mm 3 x 18mm \

Tornillo 3x14mm TP Tornillo 3x8mm TP 3 x 18mm
ﬂ»\\\\\\\\\\\\\\\\\\\\wm ffffffffffffffff 2 Q@mﬁ ,,,,,,,,,,,,,,,,,,,,, 2

3 x 14mm

AW IEI 2L SICHEIITS, FHSOIRICHIIT 3,
Ensure smooth, non-binding movement when assembling. { Assemble in the specified order.
Das Teil muB sich leicht bewegen lassen. In der angegebenen Reihenfolge zusammenbauen.
La piece doit pouvoir pivoter autour de la vis. Assemblez dans I'ordre indiqué.

Aseglrese que la pieza se mueve suavemente. Realice el montaje en el orden indicado.




1 3 I>3YvX o h/Engine Mount
/ Motortraeger / Support moteur / Bancada motor

l® > hihEEDLE %,
S~ 5 0 Align down the center.
3 x 14mm Zur Mitte ausrichten
Aligner au centre

‘ Alinee tal y como se muestra
‘ O

= » 0.5mmEIKKRICEDLE %, oo

! Allow movement of 0.5mm.
0,5 mm Spiel einstellen - @
Permettre un jeu de 0,5mm © © |

Debe tener un movimiento de 0.5mm
3 x 14mm

./ B RHEL T3 x 14mmE 2 E#HHIAD,
‘ H Completely tighten the 3 x 14mm screws.
~\

3x14 mm Schrauben festziehen.
Serrer fermement les vis de 3x14mm
Apriete firmemente los tornillos 3x14mm

(=

1 4 W4 > 47 [ Fuel Tank
/ Tank / Réservoir / Deposito

»/\)ZED,
Remove the flashing.

@D A A 5mm7+ v Grate entfernen
Washer Nut Retirer
Scheibe Mutter Corte las rebabas
Rondelle Ecrou

Arandela Tuerca 5mm

YAV F 21—7(330mm)
Silicone Tube (330mm)
Silikonschlauch (330mm)
Durite silicone (330mm)
Tubo Silicona (330mm)

@) ¥ avF1—7(145mm)
Silicone Tube (145mm)
Silikonschlauch (145mm)
Durite silicone (145mm)
Tubo Silicona (145mm)

®/® Gy ¥YIAvFa-7

Silicone Tube
Silikonschlauch
Durite silicone

Tubo Silicona

5mm
e A\
> HEN FRICEMmF v b
2,
Tighten the 5mm Nut so
@ moves as shown.
( \ . A Tankpendel einsetzen und .
<y y_I_J A¥Fa—7 M5 Mutter festziehen. Das NS=====z===cZ
Silicone Tube > hvhI B, Pendel muss sich bewegen ST
Silikonschlauch Cut off. )
Durite sj!icone Abschneiden wie dafgestellt.
Tubo Silicona Découper Se.rrer I'écrou de 5mm o
Cortar afin que @ bouge comme indiqué
Apriete la tuerca 5mm Smmzl-u\i b
I145mmI 330mm . de manera que la pieza @ Mutter
! ! ! se pueda. mgver taly Ecrou
L RN como se indica. Tuerca 5mm )
ER U THEZ TS Y J#}TBHLS5ICHEIITS,
M Pay close attention here! Ensure smooth, non-binding movement when assembling.

Vorsicht! Wichtiger Hinweis! Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! La piéce doit pouvoir pivoter autour de la vis.
Preste atencion. Aseglrese que la pieza se mueve suavemente.

10




ARl > 47 | Fuel Tank
/ Tank / Réservoir / Deposito

< 75— / Muffler

/ Resonanzrohr / Echappement / Escape

>

BETELAD,

Insert all the way.
Vollstaendig aufschieben
Insérer

Insertar completamente

@~75—

Muffler
Resonanzrohr
Echappement

@) TAAYARI YT (K)

Nylon Strap (Large)
Verwenden Sie Kabelbinder(grofl)
Collier nylon(Large)
Abrazadera nylon (Larga)

@) VAV IAT

Joining Pipe
Silikonverbinder
Durite d'échappement
Manguito silicona

e g N

>

ROMEET
=LA,

Insert as far as
shown here.
Daempfer einschieben,
wie dargestellt
Insérer aussi loin
comme le montre
le schéma.
Insertar tal y
como se indica.

YAV I—)LEIEFTAT %
Fill in with Silicon Sealant. '
Mit Silikonoel befuellen

Remplir de joint siliconew
Rellenar con sellante de silicona.

ERU THEII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

ESDIBICHEIITS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

11




1 7 N 7 Z—/ Muffler
/ Resonanzrohr / Echappement / Escape

3x3mm v hEXR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3 x 3mm

/

NALYF (1.5mm)
Hex Wrench (1.5mm)
Sechskantschltssel ( 1.5mm)
Clé allen ( 1.5mm)

Llave Allen ( 1.5mm)

1 8 ~X 77—/ Muffler
/ Resonanzrohr / Echappement / Escape

3 x 10mm

3x10mm F+v vy FER
Cap Screw
Inbusschraube
Vis

Tornillo allen

@ FavYAb3v7 (K)

Nylon Strap (Large)
Verwenden Sie Kabelbinder(grofi)
Collier nylon(Large)
Abrazadera nylon (Larga) 9 \

NALYF (25mm)

Hex Wrench ( 2.5mm)
Sechskantschllssel ( 2.5mm)
Clé allen ( 2.5mm)

Llave Allen ( 2.5mm)

N E=S0IEICHEIT S,

&2l Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.




fi{A / Hull
Rumpf / Coque / Casco

I @9')])9:1—7\
Silicone Tube

75mm  Silikonschlauch
v Durite silicone
Tubo Silicona @

190mm

330mm

>y hd B,

%_/@DU aAvFa—7 (5mm)

Silicone Tube (5mm)
Silikonschlauch (5mm)
Durite silicone (5mm)
Tubo Silicona (5mm)

:=30)

Long
Lang
Longue
Largo

Cut into the above
lengths.
Silikonschlauch in
die gezeigten
Laengen schneiden
Couper a la bonne
longueur.

Cortar con la
medida indicada

_¢5mm

@>yavFa—7 (190mm)
Silicone Tube (190mm)
Silikonschlauch (190mm)
Durite silicone (190mm)
Tubo Silicona (190mm)

™~
@)>UavFa1—7 (330mm)
Silicone Tube (330mm)
Silikonschlauch (330mm)
Durite silicone (330mm)

/ Tubo Silicona (330mm)

Yy Fa—7 (75mm)
Silicone Tube (75mm)
Silikonschlauch (75mm)
Durite silicone (75mm)
Tubo Silicona (75mm)

20 X ARy ¥ X / Radio Box
/ RC-Box / Boitier radio / Compartimento Radio

3x8mm TPEX
TP Screw
LK Treibschr
Vis TP 3x 8mm
Tornillo 3x 8mm TP

ﬂu\\\\\\\\\\\\\m

13



21 X 717Ky 7 X/ Radio Box
/ RC-Box / Boitier radio / Compartimento Radio

3x8mm TPEX
TP Screw
LK Treibschr
Vis TP 3x 8mm
Tornillo 3x 8mm TP

«x\\\\\\\\\\\\\\\“- ffffffffffffffffffff 8

20y ML=k
Throttle Control Servo
Gasservo

Servo de gaz

Servo de Gas

5 —H—iR
Rudder Servo
Ruderservo

Servo de gouvernail
Servo Direccién

Xbﬁ“/?Z/Radio Box

/ RC-Box / Boitier radio / Compartimento Radio

3x 14mm TPEX
TP Screw
LK Treibschr

60 mET—7

3 x 14mm

®2) BikT—7

Tape

Klebeband

Adhésif transparent

Cinta adhesiva transparente

By o 2

Vis TP 3x14mm
Tornillo 3x14mm TP

ﬂ;\\\\\\\\\\\\\\\\\\\\\\\\\\m ———————————————— 4

Double-Sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta adhesiva doble cara

REH
Receiver
Empfaenger
Récepteur
Receptor

> IRV —=ERT D,
Connect as per radio.

Verbinden Sie die Stecker

Brancher les fiches.

Conectar.

3 x 14mm

3 x 14mm

Battery Box
Batteriebox

Boitier porte piles

Portapilas

Antenna Cord
Antennenkabel
Cable d'antenne
Cable antena

Antenna Cord
Antennenkabel
Cable d'antenne
Cable antena

Prg EEEERTEET 5,

{4 Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

14




23 X AR o Z / Radio Box AELYF (1.5mm)
/ RC-Box / Boitier radio / Compartimento Radio Hex Wrench ( 1.5mm)
Sechskantschllssel ( 1.5mm)

Clé allen ( 1.5mm)
% Llave Allen ( 1.5mm)

@) FAOYRRTy 7 (S)
Nylon Strap(S)

Verwenden Sie Kabelbinder(S)
Collier nylon(S)

3x3mm v hER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

Oy kR (R
Linkage Rod ( Long)
Gestaenge (lang) Ov Rk (@)
Tringlerie (longue) Linkage Rod ( Short)
Varilla (Larga) 1 Gestaenge (kurz)
”””””””””””””” F Trinlerie (courte)
' Varilla (Corta) ~ -===--mmmemeeee 2 fj:'
24 X ARy ¥ Z / Radio Box 11mm 11mm
/ RC-Box / Boitier radio / Compartimento Radio
AAELYF (1.5mm) Y—REE
3x3mm v KER Hex Wrench ( 1.5mm) With servo 7
Set Screw Sechskantschliissel ( 1.5mm) Vom Servo /
Gewindestift Clé allen (1.5mm) Avec servo
Vis BTR 3x3mm Llave Allen ( 1.5mm) Incluido en
Prisionero 3x3mm el servo
i - 2
P ZOREES,
Use this hole.
8 x:3mm Dieses Loch benutzen.
Utilisez ce trou
Utilice este agujero.

N

B EITICED K5 IC3x3mm Y b ERZ#EDHIAL,
Align parallel and fix with 3x3mm Set Screws.
Parallel ausrichten und 3x3 mm Gewindestifte festziehen.
Aligner parallélement puis fixer avec les vis BTR de 3x3mm
Alinear paralelos y apretar los tornillos prisioneros 3x3mm.

BEEEATESET 2. ’ C:]ﬂ’&hﬁd“/dl\ EECE . 2mmOR%EHIT B B, K ?ﬁj"&ﬁ v g2,
Apply instant glue (CA glue, super glue). [ ut off shaded portion. m Drill holes with the specified diameter. % ut off excess.

4CA Verwenden Sie Sekundenkleber. / Schneiden Sie die schraffierten MMl Bohren Sie Locher im angegebenen @. Rest abschneiden
Collez avec de la colle cyanoacrylate. Flachen heraus. Percez des trous dans le @ indiqué. Couper I'exces.
Aplique pegamento cianocrilato Coupez la partie grisée. Perfore agujeros con la medida indicada. Cortar el sobrante

Corte la zona oscurecida.

15




25 X AR 2 X/ Radio Box
/ RC-Box / Boitier radio / Compartimento Radio

Av Rk (&)

Linkage Rod ( Short)

Gestaenge (kurz) RELYF (1.5mm) .
Tringlerie (courte) Hex Wrench ( 1.5mm) = > Uo)/t;]jéffﬁ‘)
Varilla (Corta) 1 Sechskantschlussel ( 1.5mm) — Se this hole.

! Clé allen ( 1.5mm) Dieses Loch benutzen.

Utilisez ce trou

”””””””””””””””” 1 Llave Allen ( 1.5mm)
Sxsmmy bEX Utilice este agujero.
Set Screw .
Gewindestift YRR
Vis BTR 3x3mm With servo )
Prisionero 3x3mm Vom Servo
,,,,,,,,,,,,,,,,,,,,,,,,,, 1 Avec servo
m Incluido en
el servo

» CDORZEED,
Use this hole.
Use this hole.
Dieses Loch benutzen.
Utilisez ce trou
Utilice este agujero.

~
o) R =
I\ e W@Q
W y
SR 2E oY)
- A=B
e-1—KrZJ d ®/\1
Neutral = FWD - Full Throttle
neutral o Vorwaerts - Vollgas
Neutre PLEIN GAZ
Neutro Maximo Gas
SEE L THEIIT B ’ [Czhy T3, 2mmON% &2 (1) o
. Pay close attention here! / Cut off shaded portion. % Drill holes with the specified diameter.
Vorsicht! Wichtiger Hinweis! Schneiden Sie die schraffierten Flachen heraus. Bohren Sie Lécher im angegebenen ©.
Attention! Avis important! Coupez la partie grisée. Percez des trous dans le @ indiqué.
Preste atencion. Corte la zona oscurecida. Perfore agujeros con la medida indicada.

16



26 X 77Ky 2 X/ Radio Box
/ RC-Box / Boitier radio / Compartimento Radio

2x8mm EX
Screw
LK Schraube
Vis 2x8mm
Tornillo 2x8mm
i R 5

2mm 7y g —
Washer
Scheibe
Rondelle 2mm
Arandela 2mm

A4y F
Switch
Schalter
Interrupteur
Interruptor

» HEITER
Note the direction.
Einbaurichtung beachten.
ih w Notez le sens.

OFF Fljarse en el dibujo.

27 X AR & X/ Radio Box
/ RC-Box / Boitier radio / Compartimento Radio

€ kT —7
Tape

Klebeband
Adhésif transparent
Cinta adhesiva transparente (

4

AN

;‘

7&
</

\

> IEEDBENLSICEED,
Attach tape without gaps.
Tragen Sie das Klebeband ltickenlos auf.
Appliquer I'adhésif sans laisser d'ouverture.
Coloque la cinta adhesiva transparente
sin dejar huecos

N
o _
O TG kT —7
° Tape
p ARVY—%ZERT D Klebeband
Connect as per radio édf}(esﬁ(fgan_sparent
: inta adhesiva
Verbinden Sie die Stecker transparente
Brancher les fiches. |
Conectar. J

r FBE LU THEII TS,

(-

= Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.




2 fiA / Hull
Rumpf / Coque / Casco

3x8mmTPE X

TP Screw

LK Treibschr

Vis TP 3x8mm
Tornillo 3x8mm TP

[ Bt - 1

7Tt
Antenna
Antenne
Antenne
Antena

29 fi{AE / Hull
Rumpf / Coque / Casco

@ RFrEY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

MFTr EViF. RDKSICHIFT

BLEPROAULNETT,

Slightly bend the body pins as shown
in the diagram for easier removal.

Sicherungsklammern zum besseren
Greifen leicht biegen, wie dargestellt.

Courber les clips de carrosserie
comme indiqué.

Doble ligeramente las presillas de
carroceria para facilitar la instalacion.

J

18



FEMIAEE / Adjust Running
/ Justierung des Antriebs / Réglages / Ajustes

ORIV 1—DAHEZEEIZBICLDEMER L AL ROABEZTRVET,
Adjusting the running posture and the speed by adjusting the angle of propeller.
Die Justierung des Antriebs

Ajuster le gouvernail selon le schéma suivant. Eviter de changer I'angle de maniére excessive par rapport a la position standard.

Ajuste la velocidad cambiando el angulo de la hélice

p
. HEMTE
MBS L1 N, RERUE. "
Bow will be up Standard position. B E T2 W,
Bug hebt sich ’ Standard Position Bow will be down.
L'étrave va monter. Pos!np’n o E‘:?r:\?g I\(/taslicehscendre
- Proa se levanta Posiciéon normal Froa bja .
» E—550) \ X
B E LN - fEZ LT3,
Wind :light )
Waves - low = Bow will be up.
Wind :schwach . Bug hebt sich » FEBMNEWERICT Do
Wellen : schwach ~ Make sure that there is no gap.
Vent FAIBLE - L'étrave va monter. Spaltfrei justieren
V_ague .PETITES S'assurer qu'il n'y a pas d'espace.
Viento : flojo - prog se levanta Asegurarse de no dejar espacio
Olas : pequehas
75 \ .
FoZ - MEZTF%,
Wind : strong .
Waves : high Bow will be down. H [
Wind : stark . =
Wellen : stark Bug senkt sich ‘
Vent FORT x N
Vague GROSSES L'étrave va descendre. )
Viento : fuerte ~ Proa bai P 3x14mmERZ D 56
Olas: altas roa baja THE,
Adjust the angle by
loosening the 3x14 screws.
Winkel justieren durch
Loesen der 3x14 mm
>Nk D SOEBERERLRN, Schrauben
. ) ) Ajuster langle en
\ D_o not adjusF the rudder beyond this point. desserrant la vis de 3x14mm
Nicht unter diesenPunkt gehen! Ajuste el angulo
U Ne pas ajust_er le gou_verlnail a}u-de[a de ce point. aflojando los tornillos
No intente ajustar el timén mas alla de

este punto.

3x14mm

19



%X | Exploded View / Explosionszeichnung / Eclaté / Despiece

—EB/IN—YERFEL TWRWI—YDH D T,
Note that some parts are not sold as spare parts!

1790
/.94856

SN103
96201
3X8mm TP

(30) SN103

N

(46) 94856
(46) 94856
/

1790

O

94907 %

3 X 14mmTP

© 2006 KYOSHO CORPORATION /& idn s 4 U

/®

P8
02

@ SN109 (62 1889
(691705
SN101 /. 94856
3 X 14mmTP @
7
SN103
96201
3 X 8mmTP SN101
\E' 3 X 14mmTP
SN101
@ 3 X 14mmTP
N103
s SN101
3 X 14mmTP

94907
3 X 14mm

2a
94907

94905-3

94906
4 X 4mm

& o

N

26) 94434

94905-2
94907

@g 94905-2
94907

(62) 94752

4

(20) 94907
94907
94905-3

%SN

SN103
3 X 14mmTP

94907
94905-3

94907
E3EVUVY
E-ring

%
S
94907 /© 94907
BRG003SUS 94907-1

SN101

94907
94522 4 X 4mm

4 X 4mm

T

S .'Q
&

(1494522

\@Smos
(3

SN105
BRGO003SUS

SN101
105
BRGO003SUS

S

20




SN106
42)1701KP/ KY 3% 10mm

: @%2;7
\® SN108
= \\\ E 3 X 14mm /
SN108 SN108
3 X 14mm 2 g ﬂ H3287
SN108
3 X 14mm @ H3287

1790

SN108
3 X 14mm

- 96201
3 X 8mmTP

SN108 (S
3 X 3mm 3X14mm\g .
e
e

!¥ 104 )

(48) SN103

%1 03
94851 SN103

SN103
96201
g 3 X 8mmTP

SN103
96201
3 X 8mmTP

Sunstorm 1000 Readyset

21




ARTIN

IN—=V AAE (FF—No.& A% | EA pheFix

Part Names Desca?g;/)rll\lo- & Qty.) (FRr) ’; 2

s T S | wo 21

HO297 | e ot e OBODBBx1 | 1305 |
sN101 |20 ommomioon |55 26250
SN102 | {2 oo, | €1 6090
SN103 | APy IR (Y 2k —141000) | @) GO @) 6D & €8 €D 68| 4555

Radio Box (Sunstorm1000) x1 @9)x2 (3)x3

o[ T L e o | 1o
s L s me | e
SN106 [ ¥ =7 @ @)x1 1050
SN107 | Sy Gunstomiooo) | @ @1 @ @2 | 1680
SN108 | ety | ) st | 2040
SN109 i po(Smsiomiooo) | ® @1 269
1705 | Cooramonna. @ 525
1790 é]olaor_s:i/li:on]e\{ru}b; - @D (500mm)x2 420

SPARE PARTS

%: FOR JAPANESE MARKET ON

IN—Y £ Bﬂ@ (F—No.& A% | EMM pheFzE
escription 43A F2ES
Part Names (Key No. & Qty.) (F3A) FREeel
T EY
1889 Body Pin x5 105 2_1/0
GXR28MRI VY'Y (6N
1 1 8
T405MR| &y rogMR Engine ®x 8900
70O~RZ (D42xP1.4)
94434 propeller (D42xP1.4) x2 315
IvyvyaAvhtey 218
94522 Joint Set For .21Engine x1 1050
7741l (GXR28MRF)
94593 Fly Wheel (for GXR28MR) x1 1050
FYTFITAXY K
94851 Antenna grommet @ x5 210
BKZLFITILT—Y (L)
94852 Waterproof Flexible Boots(L) ®X2 263
4amm7OX Y ~
94856 4mm Grommet x5 263
AmmY =Y FIVA R v I—ty N
94905-2 4mm Reversible Stopper Set @ @ x 210
AZANAT—
94901-3 Thrust Coller x10 210
SP7 ™k kS 755 —28f (16 (8 (19 €O @D @ @) 3885
94907 X
SP Outdrive Rudder .28 @5 @D x1 (D) @3 x2
S¥—yaAvhty h28H
94907-1] 2 ider Joint Set .28 ®@ x1 1050
AFYLRIA Y RTPER (M3x8
96201 | i-inless BH TP Screw(Maxg)|  *'° 315
96207 M3RXFYLAFABAYF Y b x4 315

M3Stainless Nylon Nut

Fv MNOFRDO—BRICTIFARTIN—Y E UTHRFEL TRVWEDAH D £,
REATRATY a3y K=V ERGTLTVWETDTEENRD T,
Some of the parts included are not available as spare parts.
Purchase optional parts instead.

7> 3>/8\—Y OPTIONAL PARTS

IN—Y kN
Part Names Description
BRG |ATYLARIANRTUYY 4xx4 | @) &35l o A 630 | 210
1028US | Stainress Thrust Bearing 4x9x4 Replaces (24). Includes 1 pc. —
(Btir)
5=v74v (LA R H—1Y) | ERlEZB L, THRAD, 2730
FVo16 Tum Fin (LL Size Carbon) Improves turning performance.
Includes 1 pc.
1700 |EHXRNS YT (S) @O & 31188 A 189
KP/KY | Fluorescent Strap (S) Replaces 70). Includes 18 pes.
1701 (8% LTy 7 (M) @& 3104 263
KP/KY | Fluorescent Strap (M) Replaces (@2). Includes 10 pcs.
RE—=7 U
2 158
1879 Hobby Grease 9
BT 1 L5 — (M) MR TIZY vy R T I N
) 1050
89308 | Fyel Filter (M) Blocks foreign particles in fuel.
73201 A=IN=RG =5 =Xy T I‘/?‘/&é?}ﬁﬁﬁ@_t“/ ~ 3780
Super Starter Pack Engine starting equipment set

OR JAPANESE MARKET ON

IN—Y £ A S TE i phe FiE
Part Names Description (FtA) Bkl
80703 | F-Fv—Yv— HPRY Il | MEH&HA/\> KIR> 7 2100 | 210
Rr/BL |F-Charger HP Pump II Hand pump for supplying fuel. &
(Btir)
S—v T4ty h (S-M-L) | EEMEZERE L &Y ZXTHRAD
94074 Turn Fin Set(S + M - L) Improves turning performance. 1050
Includes 1 pc of each size.
27—k EUNBME 7 v 7245 A
94201 Cleat Bow hooks (x 2) for recovering 315
boat.
Bk Y7 —F7—7 G & 3o
94752 Waterproofing Tape Replaces 52) 473
96152 yyavy—=) Bk — LA 840
Silicone Seal Waterproofing silicone sealant.
KYOSHO ZAX¥ v LT JL— EEEES (149)
96154 |kyosHo Special Glue Super adhesive glue (14g) 735
EYFA4UTT AR ETEZREMY 1 F60gAD
96161 Weight for adjusting boat's 504

SETTING WEIGHT

running posture (60g)

22




